
Exhibit Q:  
V✧SEP Filtration of Acid Mine Drainage 

Electronic Filing - Received, Clerk's Office, July 2, 2009 
          * * * * * PCB 2010-003 * * * * *



V✧ SEP Filtration of Acid Mine Drainage
A cost-effective and efficient processing solution

V✧ SEP ... A New Standard in Rapid Separation

Case
        Study

NEW LOGIC RESEARCH

Overview

Since their development as lab filters
in the early 1960s, polymeric
membranes have grown in the
number of uses at exponential rates.
Membrane architecture and
process design itself has undergone
significant advancement. A unique
membrane filtration system, known
as V ✧ SEP (Vibratory Shear
Enhanced Process), was developed
by New Logic of Emeryvil le
[...]
water supplies. Many of the remaining underground water sources are "Brackish" water sources where

the dissolved solids can be 5,000 mg/L or even higher. One of the difficult engineering aspects of

conventional spiral membrane technology is the treatment of the residual concentrated brine left over

from the process. New Logic Research, Emeryville California, has developed and manufactures a new

proprietary vibrating membrane filtration system that is not limited by solubility of sparingly soluble

salts and is capable of extremely high recoveries of treated water from brine. The use of a vibrating

membrane mechanism to avoid membrane colloidal fouling is new and is just the kind of improvement

needed to increase the yield of filtered water from brackish well water.

The Vibratory Shear Enhanced Process, (VSEP), technology has been installed in other areas for

treatment of surface water to make ultrapure water for manufacturing and has also been used in

manufacturing plants to treat the wastewater reject from other membrane systems to assist in Zero-

Discharge. Recent pilot trials have been conducted using the VSEP technology to examine its use in

brackish well water filtration and to volume reduce reject from other spiral membrane systems.  This

approach would extend the use of the VSEP technology to the municipal drinking water market in

addition to the chemical processing and manufacturing markets where the technology has been used

for many years.  This article will discuss the recent VSEP pilot trial results and then make comparisons

between using VSEP and other methods of brine reject disposal currently being employed or

considered.

Electronic Filing - Received, Clerk's Office, July 2, 2009 
          * * * * * PCB 2010-003 * * * * *



Treatment of Brackish RO Reject using VSEP Technology 2

Water Supply Background

With populations rising and water sources becoming stretched, increasing attention is being paid on how water

is used and reused. Industry, agriculture, and domestic water users are all competing for this most precious

natural resource. Many in the Southwestern United States are seeing dramatic population growth rates, while

population levels in the North and Northeast are remaining fairly stable. The problem is that populations are

increasing in areas of the country with the most limited water supplies.  For example, the U.S. Census Bureau

[7] estimates that the population of Arizona will double within the next 25 years.

Clearly, the case for retrofits and additional capacity has been made. The EPA’s Office of Water recently

estimated the capital required over the next 20 years for both water and wastewater upgrades is nearly $500

Billion USD (EPA, The Clean Water and Drinking Water Gap Analysis, 2002). These estimates are not adjusted

for inflation and use current value terms. The EPA attributes these costs to retrofitting treatment plants and

infrastructure that are obsolete, more stringent drinking water and wastewater standards, and increasing expense

and controversy associated with capital improvement projects.

During the 1970s and 1980s, the EPA provided more than 60 Billion Dollars for construction of public

wastewater treatment projects through its Construction Grants Program. [1] The Clean Water Act (CWA) of

1987 changed the Construction Grants Program and through an amendment to the CWA, the grant program was

terminated in 1990. Under the new procedure, the EPA initiated the State Revolving Fund (SRF). Through the

SRF, the EPA provides capitalization seed money to the states, which in turn offer low interest loans to local

communities for municipal projects. The net effect is that although local municipal districts receive low cost

loans, they now must pay for 100% of capital improvement projects. Under the Construction Grants Program,

the EPA paid about one-half of these costs directly.

Now that local water utility companies are

responsible for 100% of the cost of capital projects,

the construction of large mega projects such as

Dams and large aqueducts will be greatly curtailed.

Faced with aging infrastructure and limited current

capacity, Municipal water districts are working on

ways to optimize existing systems and supplement

conventional sources of drinking water using

relatively small capital projects. [3] Increasingly,

well water is being used as a source of raw water

for distribution to the Municipal water market.

These relatively small capital projects can be

implemented quickly to supplement water supplies

and the cost of these projects is more in line with

what local water districts are able to manage.

Texas Desalination Plants

There are currently approximately 100 brackish water desalination plants in Texas. Most use brackish well

water, but about one in six uses brackish surface water. There are no seawater desalination plants currently in

Texas. The current output of treated water of these plants totals about 39.6 MGD. From this effort, a waste

stream of 10.5 MGD is produced that must be disposed of. Even though it is a large amount, this is much

smaller than the total amount of Produced Water from Oil drilling already disposed of each day in Texas. [10]

Electronic Filing - Received, Clerk's Office, July 2, 2009 
          * * * * * PCB 2010-003 * * * * *



Treatment of Brackish RO Reject using VSEP Technology 2

Well Water Treatment

Most well water and surface waters contain varying amounts of suspended solids, including silt, clay, bacteria,

and viruses. In addition, they may contain many harmful dissolved solids such as Arsenic. It is necessary to

remove these prior to distribution to the domestic or industrial consumer. Suspended solids not only affect the

aesthetic acceptability of the water; they also interfere with the conventional disinfecting process using chlorine.

The principal treatment processes used to remove suspended solids are sedimentation and filtration. In the case

of brackish waters containing large amounts of dissolved solids, membrane filtration must be used. In many

plants that treat surface or well waters, there is a pre-sedimentation reservoir ahead of the treatment units. The

reservoir allows the larger particles to settle as well as to provides a volume buffer against changes in water

quality.

Rapid sand filters or mixed media filters are used next as pre-treatment to conventional spiral membrane

systems. These can remove the larger suspended solids but cannot remove appreciable quantities of colloidal or

sub-micron sized particles without chemical pre-treatment. While these can act as an initial filter, the effluent

from media filters can be as colored or turbid as the incoming water. After media filtration, some chemical

pretreatment is generally done to optimize the spiral membrane system. Finally, a reverse osmosis membrane

system is used to filter the water and provide clean water suitable for drinking water supplies. Often, this water

is blended with other fresh water sources to achieve an acceptable taste.

Water Standards

Drinking water is monitored to conform to acceptable levels of

many harmful chemicals and organisms. Setting of standards is

a continual process as more is learned about the potential

harmful effects of various constituents. In addition to

monitoring for health risks, water quality is controlled for

aesthetic and operational purposes.  For example water high in

sulfate levels while not toxic can have a laxative effect.  Water

high in iron can lead to hardness and staining in laundering.

Water high in organics can have a foul taste. Recent fatalities

involving toxic microorganisms have renewed a review of the

standards when it comes to monitoring and treatment to

prevent harmful bacteria from entering the distribution

network. The following list summarizes some of the targeted

undesirable ingredients to drinking water.

Arsenic - Arsenic is present at very low levels in all surface

waters. It is a naturally occurring chemical found in mineral

deposits and will go through a natural dissolution process

bleeding it into waterways. Arsenic is a carcinogen and must

be controlled in drinking water sources.

Chromium - Trivalent Chromium is the naturally occurring state of Chromium and is not considered toxic.

However, naturally occurring Chromium can be oxidized in raw water to form the more toxic Hexavalent

Chromium. Other sources of Hexavalent Chromium are from paint and plating wastewater that can contaminate

waterways.

Cyanide - The human body detoxifies small amounts of Cyanide. Lethal toxic effects can occur if the levels are

above certain limits and the detoxification mechanism is overwhelmed. Chlorination is normally sufficient to

oxidize Cyanide and reduce it to appropriately low levels.

EPA Standards for Health

Total Organic Carbon 5.0 mg/L

Arsenic 0.010 mg/L

Barium 2.0 mg/L

Cadmium 0.005 mg/L

Chromium 0.1 mg/L

Cyanide 0.2 mg/L

Fluoride 2.0 mg/L

Lead 0.015 mg/L

Mercury 0.001 mg/L

Selenium 0.05 mg/L

Uranium 0.1 mg/L

Vinyl Chloride 0.002 mg/L

Electronic Filing - Received, Clerk's Office, July 2, 2009 
          * * * * * PCB 2010-003 * * * * *



Treatment of Brackish RO Reject using VSEP Technology 2

Selenium - Selenium is an essential trace element for human consumption. The exact toxic effects of it are not

known and its interaction in the human body is very complex. In order to provide safety factor, levels of

Selenium are controlled in drinking water so that over-exposure to Selenium does not occur.

Uranium - The naturally occurring form of Uranium is as the Uranyl Ion UO2
++

. Uranium, while it may be

radioactive, is actually more serious as a toxin to the kidney. At high enough levels, it can cause permanent

kidney damage.

Membrane Filtration of Drinking Water

The first sand filter used for clarifying drinking water was installed in Paisley Scotland in 1804. Since then some

advances have been made in sand filter design and in the use of coagulation prior to filtration. However, the

basic concept has remained the same for nearly 200 years. There has been a trend in recent years towards the use

of polymer membranes for treatment of potable water for domestic and industrial use. Significant advances in

polymer chemistry within the last 20 years and the use of membranes is becoming more widely accepted. In

addition to the membrane itself, significant advances have occurred with respect to the delivery system. New

technologies are appearing all the time and membrane systems now offer an effective competitive treatment

method option.

There are four basic types of membranes based on pore size

or rejection characteristics. Microfiltration (MF) is the most

open media with pore sizes from 0.1 micron and larger.

Ultrafiltration (UF) membranes have pores ranging in size

from 0.005 micron to 0.1 micron. These are typically rated

according the minimum nominal molecular weight size that

the membrane will reject. This range for UF membranes is

from 2,000 MWCO (molecular weight cut off) to 250,000

MWCO. Nanofiltration (NF) and Reverse Osmosis (RO)

membranes don’t have pores as such and work by diffusion.

Ionic charge and size play a role in the permeation through

the membrane. Monovalent ions will pass more freely than

multivalent or divalent ions.   NF membranes are designed

to target multi-valents ions where as RO will remove

monovalent ions.

For the purpose of non-brackish water filtration, Microfiltration is generally good enough.  There is a correlation

between pore size and throughput. Generally, the larger the pore, the higher the flow rate through a given area of

membrane.  Since filtration of brackish water requires removal of silt, suspended particles, bacteria, and other

microorganisms, a Microfilter is normally used.  This type of filter will provide the highest throughput and best

economics for a given flow rate.  If the water source is especially colored or turbid or if taste complaints are a

problem, Ultrafiltration can be used which is tighter than Microfiltration. UF membranes can remove very small

organic matter, humic substances, and even viruses. UF membranes can improve color, taste, and odor of the

drinking water.  [6]

In the case of commercial bottled water or brackish water filtration, tighter membranes including Nano-filtration

and Reverse Osmosis are used. In the case of brackish water, MF or UF would not reduce the high levels of

dissolved solids and could not provide filtrate meeting the primary drinking water standards. Brackish water is a

term that covers a very broad range of water quality. Brackish water can have anywhere from 1000 ppm to

10,000 ppm of TDS. Above 10,000 ppm is considered Saline Water. The most appropriate membrane for

brackish water still depends on the concentration of TDS. For slightly brackish waters, (1,000 to 3,000 ppm),

nano-filtration would probably yield an acceptable water quality. For high level brackish water, (>3,000 ppm),

reverse osmosis is probably needed as in the case of seawater desalination.

0.1 µm Teflon MF Membrane

Electronic Filing - Received, Clerk's Office, July 2, 2009 
          * * * * * PCB 2010-003 * * * * *



Treatment of Brackish RO Reject using VSEP Technology 2

Membrane Technology

Advanced treatment utilizing membranes for drinking water is becoming more popular. Although their use in

generating drinking water has a long history, improvements in membranes lead to increasing acceptance and

better overall economics.  Membranes are uniquely capable of precise control of contaminant levels. NF and RO

can be used to remove varying degrees of dissolved solids meeting the strict drinking water guidelines.

Most membranes used today are made of polymeric materials including: polyamide, polysulfone, regenerated

cellulose, kynar (PVDF) and Teflon® (PTFE). The pores on most polymer membranes are so small they cannot

be seen even with a scanning electron microscope.  The pore sizes are determined by how well the membrane

rejects particles of a known size. The membrane itself allows water to pass through the physical pores or

through the matrix of the polymer and does not allow larger molecules or suspended solids to pass. Selection of

the proper membrane depends on the separation required. [5]

Limitations of Conventional Membranes

Membrane fouling and scaling can significantly increase the cost of a membrane system as well as reduce its

reliability. As a result fouling, elaborate pre-treatment is used ahead of most membrane systems and the

solubility limits of various constituents are monitored. The concentration of these constituents is controlled so

that the solubility limit is not exceeded causing precipitation of colloidal materials and mineral scaling of the

system. The net effect is that the % recovery of filtered water will be limited by the solubility of sparingly

soluble salts and Silica. This limitation has been the cause of a great deal of recent development in membrane

science.  Several approaches have been used to try and minimize the effects of fouling. Polymer chemists are

developing many new membranes that have “low fouling” characteristics. Several techniques are used like

altering the Zeta Potential or amount of ionic charge of the membrane surface.  Another method is modifying

the thermodynamic potential of the membrane surface by using low surface energy materials.  These materials

reduce the chemical free energy change upon absorption of foulants.

Other developments have focused upon offering the potential foulants an alternate site for chemical attraction, or

limiting their rate of precipitation.  These methods ensure foulants are used up or diluted in their effect and thus

will not pose a threat to the membrane itself.  Examples of these are “anti-scalants” which can be organic

compounds with sulfonate, phosphonate, or carboxylic acid functional groups.  Chelating agents are also used